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1. TENIKOI OPOI / GENERAL CONDITIONS

To maoTomoinTIkG autd e€ival TO amoTEAECUa TNG DOKIMNAG TNG NYXOMOVWTIKAG IKavdTnTag £vog dopikou
oToixeiou. lMeplypdgel avaAUTIKA Ta QTTOTEALOHATA TNnG DOKIUAG TTOU £YIVE OTO GUYKEKPIMEVO BOKipIo
douIkoU oToIXEiOU Kol TTpOCBIOPIZE! TNV NYXOUOVWTIKI) TOU IKOVOTNTA PE EVa PJOVOTIUO HEYEBOG.

H doxiun tng nxopovwrikAG IKavOTATAG £YIVE 0TO EpyaoTriplio ApXITEKTOVIKAG TexvoAoyiag Tou Tuniuarog
ApxitekTovwy oupuwyva pe Ti¢ diadikaoieg g Y.A. KA/G79/22.8.96, ®. E K. 826, telxog B, apbpo 1,
TTApAYpPOPOC 2 KAl JETA aTTO OXETIKES EYKPITEIG TwV apuodiwy opyavwy Tou ApioToTeAgiou MNaverioTniou
Beooahovikng.

To omotéAeoua Tng OOKIUNAG agopd OaTTOKALIOTIKG TO OBOKIHIO TTOU XPNOIMOTTOINGBNKE KAl TO OTToio
TTPOOKOMIOE 0 avaBETNG OTIG EYKATAOTAOEIG Tou Epyactnpiou Pe B3Ik Tou uBlvr. MNa va amodidel Eva
Dokiyio TIg idIEg TIMEG e auTég TTou BidovTal oTo QUAAC atroteAeopdrwy, Ba TTPETEl va eival 6olo T6go
aTmé Amoyn KATaoKEUrg 600 Kal atrd Grmoyn €QUpuoyng Pe To DOKIMIO TTou Xpnoiyotroiienke. Kale
diagopoTtroingn, £0Tw Kol YIKpr, YTTOPED va 0dnyrioel ot OIaQOPETIKA ATTOTEAETUATA.

H Bokiur TTpayuaToTToINBnNKE 08 EpYQOTNPIAKEG CUVBNKEG, WWOTE VO TIPOKUWEI N TTPAYMATIKY NXOMOVWTIKA
IKavaTNTa TOU DOKIWioU. Z€ TTEQITITWAN EQAPMOYNAS TOU KATW aTTd GAAEG CUVBNKEG WG TTPOG TIG TTAEUPIKES
ueTadooelg, o Agiktng Hyoueiwong tmou Bivel To moToTroinTikd Sokiung Ytropei va peiwbel, 1diaitepa av 1a
TTACUPIKG XWpIioPATa £X0UV ion 1) MIKPATEPN NYXOHOVWTIKN IKAVOTNTA.

To Epyaothpio diatnpei 1o dikaiwpa va XPnoIUOTTIoIEl T OTTOTEAECUATA TWY JOKIPWV TOE ETTIOTNHUOVIKEG
ONUOCIEUTEIG, EMOTNMOVIKES QVAKOIVWOEIG, EPEUVNTIKEG EPYAOieg, kaOBWG Kai kABe eidoug avdhoyeg
gpyagieg KaBapd £moTNUOVIKOU i EpeUVNTIKOU XAPAKTAPO, XWPIS va avagEpel To Ovoua Tou AvaBEérn n
TOV TUTTO TOU TTPOIOVTOG.

This test report is the result of a laboratory test of the sound insulation properties of a building element.
The results obtained from measurements on the specific building element are presented in detail, and a
single figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B', article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle
University of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen which was provided by
the Client to the Laboratory facility on his own responsibility. The tests have taken place under laboratory
conditions, so as to obtain the actual sound insulation properties of the test specimen. Under different
mounting conditions involving flanking sound transmission, the Sound Reduction Index might be reduced,
especially if the flanking partitions have equal or inferior sound insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,
research reports, and any other kind of studies of purely research or scientific nature, without revealing
the name of the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 Eg@apuolopeva MNpoTtuta / Applied Standards

ISO 10140-2:2010, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 2: Measurement of airborne sound insulation

ISO 10140-1:2016, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 1: Application rules for specific products

ISO 10140-4:2010, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 4. Measurement procedures and requirements

Epyaotiipio Apxitektovikig Texvoloyiag - Tufua ApxITektovwy Mnxavikwy - MoAutexvikn ZxoAn A.MN.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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1SO 10140-5:2010, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 5: Requirements for test facilities and equipment

DIN EN ISO 717-1:2013 Acoustics - Rating of sound insulation in buildings and of building
elements - Part 1: Airborne sound insulation

EA -2/17: M 2016
EA Document on assessment for notification purposes

Kavoviouds (EE) api®. 305/2011 tou Eupwrraikol KoivoBouhiou kai tou ZugBouAiou yia Tn
BEaTTION EVAPHOVIOUEVWY OPWYV ENTTOPIAG TTPOIOVTWY TOU TOUEX TWV DOUIKWY KATACOKEUWY

DIN EN 14351-1:2016

Windows and doors —Product standard, performance characteristics —
Part 1: Windows and external pedestrian doorsets;

English version EN 143511:2006+A2:2016,

English translation of DIN EN 14351-1:2016-12

DIN EN 1279-5:2018

Glass in building —Insulating glass units —

Part 5: Product standard; English version EN 12795:2018,
English translation of DIN EN 1279-5:2018-10

DIN EN 13241-1:2016

Industrial, commercial, garage doors and gates — Product standard, performance characteristics;
English version EN 13241:2003+A2:2016,

English translation of DIN EN 13241:2016-12

DIN EN 13830:2015

Curtain walling — Product standard;

English version EN 13830:2015,

English translation of DIN EN 13830:2015-07

Aiadikaoia Aokiuig/ Test Procedure

To DOKipIo €QapuUOCTNKE OTOUuG BaAduoug dokipwy atmd Tov Avabétn. H dokipfy UAOTTOINBNKE
oUugwva pe T dladikaoies Tou kabopifovral oto mpotutto 1SO 10140-2:2010, Acoustics —
Laboratory measurement of sound insulation of building elements - Part 2: Measurement of
airborne sound insulation

MNa tTov TTpogdiopioud Tou Aeiktn Hyxopeiwaong R xpnoipotroienke n axéon:
R = Li- L2+10log (S/A) og dB 6tToU:

L1: n gEon aTdBPN NXNTIKAG TTiegng oTo BAAAMO EKTTOUTTNG Ot dB

L2: n géon oTABUN NXNTIKAG TTiEong aTo Baiapo Anyng ot dB

S: n em@dveia Tou Sokipiou og m?

A. N nxoatoppdéenaon Tou BaAdpou AfiYng TTou TTPOKUTITEl ATTO T OXEOT:
A=0.163 (V/ T) ge m? otmTou:

V: 0 6ykog Tou Baiapou Ajwng ce m?
T: o xpovog avTtixnong Tou BaAdpou AAyng o€ s

Xpévog aviixnong: MNa Tov TpoadlopIoud Tou Xpovou avTAXnongG TTPAYUOTOTTOINBNKAY HETPAOEIG
ot 6 DIOQOPETIKEG BETEIG HIKPOPUIVOU.

©opuBog BaBoug: Acv atraitriBnke didépBwon yia 1o 86puBo Bdadoug

EpyacTriplo ApXITEKTOVIKAG TexvoAoyiag - TURHa ApXITEKTOVWY Mnxavikwy - MoAUTEXVIKE ZxoAR A.N.O
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Ta amoteAégpata TS dokIPAG OTIg {wveg cuyvotnTwy arrd 100 péxpr 3150 Hz (oe TpiTookTdBeg)
Xpnoidotroinenkav yia tov Tpoadiopiopd Tou Zrabuiopévou Acgiktn Hyopeiwong tou dokipiou
oUueuwva pe 1o Tpdtutro DIN EN 1SO 717-1:2013.

The test specimen was mounted in the test room by the Client. The test took place under
laboratory conditions, according to ISO 10140-2:2010, Acoustics — Laboratory measurement of
sound insulation of building elements - Part 2: Measurement of airborne sound insulation

In order to calculate the Sound Reduction Index R, the following equation was used:
R = Li- L2+10log (S/A) in dB where:

L1: the average sound pressure level in the source room in dB

L2: the average sound pressure level in the receiving room in dB
S : the area of the test specimen in m?
A : the equivalent sound absorption area in the receiving room given by the equation:

A=0163 (V/T)inm2 where:

V: the volume of the receiving room in m?3

T: the reverberation time of the receiving roomin s

Reverberation time: The reverberation time was measured in 6 microphone positions.

Background noise: No background noise correction was required.

The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to
calculate the Weighted Sound Reduction Index of the test specimen according to DIN EN ISO 717-

1:2013.

2.3 XpnoiyotroloUpevog e€orAioudg / Equipment used

Yuokeur / Apparatus Tumog / Type | KaraokevaoThg / Manufacturer | Kwdikég ! Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C015, X-C016
Rotating Microphone boom 3923 Bruel & Kjaer EQO17
Dodecahedron loudspeaker Lab-1217 Roister EQO019

Amplifier POA-4400A Denon Z1

Epyaotipio ApXITEKTOVIKAG Texvohoyiag - Tufpa ApxXITekTovwy Mnxavikwy - MoAutexvikr ZxoAn A.N.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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2.4  O©dhapol Aoxipwy / Test Rooms

000
O1 BAAapol OKIPWY Eival KATOOKEUAOUEVOI =
gUUEWVA JE TIG OTTAITACEIS TOU TTPOTUTTOU L Jift
ISO 10140-5:2010* / The test rooms meet J Bl oS
the requirements of the 1ISO 10140-5:2010"
standard. -

* ISO 10140-5:2010, Acoustics — Laboratory

'S=13.08 m?

measurement of sound insulation of building ) ! : H=3.85 m
elements - Part 5. Requirements for test | Vi=50.37m¢
facilities and equipment. X 3 g}
oM i i
; , = %4
ABeBaiotnta / Uncertainty S <=3 69x3 08 m2

LIS T
1.Zuvduacopévn Tutmikr aBeBaidTnTa /
Combined standard uncertainty

" 2T

Ruw | 0,1371 B
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|

|
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2.Aigupupévn aBeBaidtnTa / 1S=16.12m?2
Expanded uncertainty | H=3.45 m
V.=55.63 m?

]

Rw | 0,12 I

AlaoTdoeig avolypatog dokipiou/
Test opening dimensions: 1000x2200 mm

Oykog @aiduou ekTTOUTTAG/
Source Room Volume: 56 m3

‘Oykog @aAdpou Afyng/
Receiving Room Volume: 51 m3

‘Hxoc dokiurig/Test noise: Pol 66puBog
/Pink noise

PiATpa/Filters: TpIToOKTARIKG / third octave bl

EpyacTripio ApXITEKTOVIKIG TexvoAoyiag - TUAUG ApXITEKTOVWY MnXavikiy - MoAuTtexvikn ZxoAn A.N.O
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AOKIMIO / TEST SPECIMEN
3.1 Mepiypaen / Description

Mpoidv/Product: Movo@uAhn Trépra £10680u avolyopevn péoa pe Beppodiakoth /
Single sash aluminium Entrance Door opening inside with
thermal break

Karaogkevaarig/Manufacturer: AAOYMYA AE. / ALUMIL S.A.
Avabétng/Client: ANOYMYA A.E. / ALUMIL S.A.
Aig0Buvon/Address: BI.ME. KiAkic, 611 00 Kikkig, TnA. 23410 79300, ®af: 23410

71988, E-mail: info@alumil.com, www.alumil.gr / Kilkis Industrial
Area, Stavrohori, P.O. 611 00, Tel.: +30 23410 79300, Fax: +30
23410 71988, E-mail: info@alumil.com, www.alumil.gr

EykardoTaon/ Installation: ANOYMYA AE. [ ALUMIL S.A.

Ovopaoia Trpoidvtog/Product name: MD67

Huepopnvia mapaywyrig/Production date:  24/06/2021

Maotaoeig dokipiou/ Sample dimensions:  1000x2200 mm

3.2 Karaokeur] / Construction

MovogQuAAn TTOpTa avolydpevn péoa aAoupiviou TomroBetnuévn oUpgwva pe To Trpotimou ISO 10140-2:2010
Acoustics — Laboratory measurement of sound insulation of building elements - Part 2: Measurement of airborne
sound insulation.

Kdoa mopTag amd ahoupivio OeppodiakoTrig TTAGToug 67mm, @UAAC a1rd aAoupivio Beppodiakotrig TAdroug 67mm,
BITTAGG BEPHOUOVWTIKOS UAAOTTIVOKOG OuvoAikou Trayoug 45,5mm (KpUoTtaAho Bmm-+6mm pe pepBpdvn nxoupeiwong,
Sidkevo 20mm pe TARpwon aépd, KpUoTaAho Bmm+Bmm pe pepBpdvn nYOUEIWONG, HE GUVOMIKF) OVOUOOTIKA
arédoon nxopsiwang ualotivaka ata 51dB), diTAd AdoTixa avdueca agtnv kdoa kal oto @UAAo, kal SITTAG AdoTiXa
QE£POOTEYAVOTNTAS avaueoa oTo QUAAO kal oTov uahoTrivaka. To @UAAC gival avolyOUEVO TTPOG TO JECT WG TTPOG TOV
opIZ6VTIo GEOVA OTNV KATAKOPU®N TTAEUPA TNG TTOPTAG.

Single aluminium door inside opening, installed according to ISO 10140-2:2010 Acoustics — Laboratory
measurement of sound insulation of building elements - Part 2: Measurement of airborne sound insulation.

Door frame with thermal break at 67mm width, window sash with thermal break at 67mm width, double glazed unit
with a total width of 45,5mm (external glass 6mm+6mm with sound proofing membrane, air gap 20mm, internal glass
Bmm+6mm with sound proofing membrane, with a nominal sound reduction performance at 51dB), double gaskets
between frame and sash, double sealing gaskets between IGU and sash. The sash is turn only to the inside, hinged
at the vertical side.

3.3 Armekovion / Drawing
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Opilovria Touri/Horizontal section

*Ta ox£dia eToiudoTnKay atré Tov Avadém / The drawings have been prepared by the Client.

EpyaoTripio ApxitekTovikig TexvoAoyiag - Tunpa ApxITexkTovwy Mnxavikwy - MoAUTEXVIKE ZxoAn A.N.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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4. ATIOTEAEZMATA AOKIMHZ / TEST RESULTS

O1 Tipég Tou Aciktn Hyopeiwang Aspogeptou ‘Hyou Tou dokipiou didovral gTo emauvanTopevo didypauua
oTn oeAida 8 o€ ouvapTnon Ke TRV ouxvoTtnta. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O mapakdTw Zrabuiopévog Aeiktng Hyopegiwong yia @acpa cuxvotitwy amo 100Hz wg 3150Hz eivai
aTroTéAeopa agloAdynong oupewva pe 1o Tpdtutro EN ISO 717-1:2013 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to
EN ISO 717-1:2013.

Tuppuwva pe To Mpotutro Mpoidvrog / According to the Product Standard EN 14351-1:2016
AlamoTwBeica mipn / Determined value
Zrabuiopévos Aciktng Hyopeiwong / Weighted Sound Reduction Index:
Rw (C;Ct) = 41 (-1;-4) dB

©cooahovikn/Thessaloniki, 06.07.2021

Aamorsupévo Epyaatrpio Aokipwy / Accredited Test Laboratory E.SY.D. No 704-4
Kowvotroinuévog Popéag / Notified Body NB 2326

KAeiw Agaphn / Klio Axarli BaoiAeiog Baoiheiddng / Vasilios Vasiliadis
Ap ApxiTékTwv Mnyavikog /Architect Engineer, PhD Ap Mnxavohoyog Mnyavikdg/Mechapieal, PhD Engineer
Emotnuoviki Ymoortipign /Scientific Support YmeuBuvog MeTpocwv/Meas eﬁ/’ t Engineer

\
EpyaoTtipio Apxitektovikiig TexvoAoyiag - TURpa ApxITEKTOVWY Mnxavikwy - MoAutexvikr Zxohq A.N.©
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AEiKTr]g HXO}JEI'UJOT]Q oUpeWva We To/according to
Sound Reduction Index ISO 10140-2:2010

Karaokeuaotrig/Manufacturer: ANOYMYA ALE. / ALUMIL S.A. Ovopacia  mpoidvtog/Product name: MovoQuAhn TopTa  e10080u
Avabémc/Client: ANOYMYA ALE. / ALUMIL S.A avoryopevn péoa pe Bepuodiakoty MD67 / Single sash aluminium
Eykardortaarn/ Installation AAOYMYA A.E. / ALUMIL S.A Entrance Door opening inside with thermal break MD&7

Odhapor dokipwv/Test rooms; FW

Hupgpounvia apaywyng / Production date : 24/06/2021
Huepopnvia dokiung/Testing date: 30/06/2021

Aiaordoeig dokipiou / Sample dimensions : 1000x2200 mm

MNeprypapr Tou dokipiou & tng diatagng tomoBEong / Sample & mounting description:

MovéguAin épTa avolydpevn péoa ahoupiviou ToTroBeTnuEvn oclp@wva pe 1o Tpotitrou I1ISO 10140-2:2010. Kaoa moprag ammd
aloupivio BeppodiakoTiig TTAdToug 67mm, @UAAC amd akoupivio BepuodlakoTAg TTAGTOUG 67mm, SITTAGS BepUopovVWTIKGS UGAOTTIVOKAG
oguvohikoU Taxouc 455mm (KpuotaAlo Bmm+6mm pe pepfpdvn nxopeiwong, didkevo 20mm pe mARpwaon aépa, KpUoTaAAo
Bmm+6mm pe PEUBPGVN NXOMEIWONS, ME TUVOAIK OVORAOTIKA atrédoon nxopeiwong uaAotrivaka ata 51dB), dimhd Adomxa avapeoa
amv kdoa kar oto @UAAO, kal JITTAG AdOTIXO QEPOOTEYOVOTNTAG AVANECO OTO QUAAC Kai oTov uaAoTrivaka. To QUAAO gival avolyOpeEVo
TTPOG TO PECA WG TTPOG TOV OPIZOVTIO GEova oTnv Kataképu@n TTAEUpd NG TopTAC.

Single aluminium door inside opening, installed according to ISO 10140-2:2010. Door frame with thermal break at 67mm width, window
sash with thermal break at 67mm width, double glazed unit with a total width of 45,5mm (external glass 8mm+6mm with sound proofing
membrane, air gap 20mm, internal glass 6mm+6mm with sound proofing membrane, with a nominal sound reduction performance at
51dB), double gaskets between frame and sash, double sealing gaskets between IGU and sash. The sash is turn only to the inside,
hinged at the vertical side.

S Sokipiou/S test specimen: 2,20 m?

Emeaveiaxr pala/Mass per unit: kg/m? 0 i

Oepuokpacia/Temperature: 23 C° : | |
IXETIKA uypaoio/Relative humidity: 50 % — Koyt dbrpriongiestiourve

Zramikn iean/Static pressure 101 kPa

V Gihdyiou EmojiTfchr Soufcs Roer ‘56 — [Mportumn kapmoAn /Shifted weighting curve

V @aAduou Afjyng/V Receiving Room: 51 m?

f(Hz) | R(dB) | Rpex(dB)

Sound reduction index, R, dB —
3

50 14,0 314
63 26,3 39,6
80 26,9 50,2
100 | 237 48,7 50
125 | 253 56,8
160 | 33,1 49,7

200 35,2 65,0

250 | 338 | 508 / v
315 35,1 54,6 gl

400 | 364 59,9 . / :
500 | 373 63,4

630 | 399 67,3

800 | 416 72,5

1000 | 419 75,9 f

1250 41,9 77,6

30
1600 | 40,7 786
2000 | 42,2 78.8
2500 | 43,8 73.8 "‘\

3150 | 437 | 690 i t
4000 | 446 | €66 2
5000 | 444 | 614 2 =

ZOpguwva pe 1o Mpoérumo Mpoidvrog / According
to the Product Standard EN 14351-1:2016

AlamoTtwBeioa tipn / Determined value

ZraBpiopévog  Agiktng  Hyoueiwong 63 125 250 500 1000 2000  Hz 4000
oUPQWVa PE TO QATTOTEAETHOTA METPACEWY OF

BoAdpoug BOKIPWY OE TPITOOKTARESG Frequency, f, Hz—

Weighted Sound Reduction Index Cspatss  =-1 dB Ciisose =1, dB Ciooson = 0dB
according to measurement results in test rooms in
third octaves Cysosiso =-6 dB Cursos000=-6 dB Cir1o05000 = -4 dB

Rw (C;Ctr) = 41 (-1;-4) dB

EpyaoTipio ApxiTekTovikng TexvoAoyiag / Laboratory of Architectural Technology
A 1037 2021 Kovetroinpévog ®@opéag / Notified Body NB 2326

ApiBuog/Number: ‘
AiguBuvTrg: KwvoTtavTivog lwayyidng / Director: Konstantinos loannidis

Huepopnvia/Date: 06.07.2021

Yoy pagr)/Signature:




